60.2400.00 Pulsar Zero Unload.-flow activated 3/8Bsp
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60.2400.50 Pulsar Zero Unload.-flow activated 3/8Npt

Pos. PIN Description Q.ty K1K2K3K4 = Pos. PIN Description Q.ty K1K2K3K4 =
1 60.1811.31 Shutter coupl., 3/8F Bsp brass (1) 1 3 20 60.2404.31 Lower plug, brass 1 3
1 60.2412.31 Shutter coupl., 3/8F Npt brass (2) 1 3 21 10.3072.60 O-ring, 1,78x21,95 mm Ni 85 2 | 10
2 10.3066.01 O-ring, 1,78x15,6 mm Ni 85 1 10| | 22 10.4055.00 Back-up ring, 9,2x11,2x2 mm 1 | 10
3 60.2401.51 Sst spring, 1x7,5x20 mm 1 10 | | 23 60.2410.31 9,2 mm brass piston ring 1 3
4 60.2408.51 Sst shutter 1 5 24 10.4059.00 Back-up ring, 20x22x2 mm K 10
5 16.2105.08 Set screw, DIN915 M5x8 mm Sst. 1 10| |25 60.2407.51 Sstpin 1 5
6 60.2405.35 Housing -Puls.Zero, 3/8Bsp F brass (1) 1 3 26 60.2409.31 7 mm brass piston ring 1 3
6 60.2411.35 Housing -Puls.Zero, 3/8Npt F brass (2) 1 3 27 10.4007.92 Back-up ring, 7x9x2 mm 1 | 10
7 10.3058.01 O-ring, 1,78x10,82 mm 2 10| |28 10.3056.00 O-ring, 1,78x8,74 mm 1 | 10
8 10.4058.00 Back-up ring, opn. 14x16x2 mm 1 10 29 60.2406.31 Spacer ring 1 3
9 10.3055.01 Oring 1,78 x 7,66 mm 1 10| |30 10.3068.01 O-ring, 1,78x17,17 mm Ni 85 1 | 10
10 10.4008.11 Back-up ring, opn. 8,5x11,5x1,2 mm 1 10 | | 31 60.1311.21 Shutter pin, M6 brass+ball, 13/32" Sst. 1 | 10
11 60.2402.51 Sst. valve piston 1 5 32 60.0259.20 Seat, 8mm + O-ring, 1,78mm K 10
12 10.3064.01 O-ring, 1,78x14 mm Ni 85 1 10 | | 33 14.4042.00 Washer, 16,7x22x1,5 mm alu. (1) 1 25
13 60.2403.31 Piston holder, brass 1 5 34 60.0028.31 Plug,brass 3/8 Bsp,hex.19 (1) 1 25
14 15.1021.00 Roll pin, 3x14 mm Sst. 1 10 | | 34 60.0025.31 Grub screw, brass 3/8M Npt (1) 1 10
15 60.0033.61 Spring, 5,7x26x53 mm blue 1 5 40 60.2423.31 Nozzle, 3,5 mm brass x Bsp (1) ** 1 10
16 11.4573.31 Hex. nut, M8, brass 2 10 40 60.2424.31 Nozzle, 4,5 mm brass x Bsp (1) ** 1 10
17 14.3720.40 Washer, 9,2x24x0,5 mm 1 10| |40 60.2428.31 Nozzle, 3,5 mm brass x Npt (2) ** 1 10
18 60.0148.24 Knob + Plug -Pulsar4 1 5 40 60.2429.31 Nozzle, 4,5 mm brass x Npt (2) ** 1 10
19 11.4589.10 Hex. locknut, M8 1 10 | | 50 10.4409.00 Seal frame >Pulsar/zero ** 1 1

** On request
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[ KL 60.2414.24 Spares kit -Puls.Zero, 14x1pcs. 1]

(1) 60.2400.00 (2) 60.2400.50
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